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Design draft provided by the client:

| Manufacturer: | Shenzhen Huaming Jun Rubber Co., Ltd |
. Address: ' No.1 Lanyu Lane, Kengzi Street, Pingshan District
| | Shenzhen Guangdong, China 518122

Sample Description: ' Bomb-man water balloons
Age: 3 _
' Model No.: | RB-001-8 f
 Manufacturer Date: | 20230301

e ———————————————

é A WARNING:

CHOKING HAZARD! —Small Parts,

Not for children under 3 years.

** End of Report ***
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